
1618 HEADLAND DR.

FENTON, MO 63026
(636) 343-6006

(636) 343-60s1 FAX

BALLABS CERTTFIED TEST REPORT NO.: 20685.0 DATE L2/B /18
PREPARED FOR: H.E. WILLIAIvIS, INC - CARTHAGE, MO
DESCRIPTION: L BRIDGELUX VL3 I-,ED 4'IRND RECESSED CAST HOUSING DOWNLIGHT

OPEN SEMT-SPEC SPUN ALUMINUM REFLECTOR (WIDE)
ADVANCE #XI025C070V054DSM5 @ 490mA

CATATJOG NBR : 4DR- TIJ - r'2 0 / 835 -DIM1 -UNV-OW (V2B ) - OF- CS
LAIIP TYPE : VL3 BXRE-3582000
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IJUMEN SUMMARY
LUMENS ?LAMP ?E'IXT ZONE

L766. NA. 88.1 90-1-20
L9s9. NA. 97 .7 90-130
2004. NA. 99.9 90-150
200s. NA. 1oo. o 90-180

TOTAL I,UMINAIRE = 0-180

M
NVW

NVLAP LAB CODE 2OO92I-O

I,UMENS %IJAMP ?F]XT
0. NA. .0
0. NA. .0
0. NA. .0
0. NA. .0

2005. NA. 100.0
TES SPACING CRITERIA: AD,]ACENT= L.2 DIAGONAL= .9
THIS BAIIJABS REPORT WITH THE USE OE TEE NvtAP LOGO SHALL NOT BE USED BY THIS CLIENE To CLAIM PRODUCT

CERTIE'ICATION, APPRO\rAIJ, OR ENDORSEMEIflT BY N\rI,AP, NIST, OR A}TT AGENCY OT' THE TEDERAL GOVERNMENT.
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BALLABS CERTIFIED TEST REPORT NO.: 2058s.0
PREPARED FOR: H.E. WILLIAMS, fNC - CARTHAGE, MO
DESCRIPTION: l- BRIDGELUX VL3 LED 4|'RND RECESSED CAST

OPEN SEMI-SPEC SPUN ALUMINUM REFLECTOR
ADVANCE #XIO25CO7OVO54DSM5 @ 49OMA

CATALOG NBR: 4DR-TIJ-L2O / 835-DIM1-UNV-OW (V2B) -OF-CS
LAI{P TYPE : V1-3 BXRE-35E2000
**********************************************************************

DArE tz/fi/rc
HOUSTNG DOWNI-.,IGHT

(WIDE)

VERT
ANGI.,E

45
55
65
75
85

LUMTNAITCES - CD/SQ-M
HORTZONTAL ANGLE

0

6423.
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290.

0.
0.

**M;U(IMUM BRIGHTNESSES NOT MEASURED**

.50

.50 .30 .10

**********************************************************************

ZONAI, CAVITY COEFFICIENTS OF UT]LIZATION

EFFECTIVE FLOOR CAVITY REFI,ECTANCE=.20

CEIIJING

WAI,IJ .7 O

RCR

0 L.L9

1 1.14

2 L.09

3 1.05

4 1.00
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.89 .87 .85

.84 .81 .80

.79 .77 .75

.75 .73 ,7t

.72 .69 .68

.67 .55 .63

.63 .60 .59

.59 .55 .54
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ACCORDANCE WTTH
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1.12 1.10 1.08 1.06 1.05

L.07 L.03 1.00 .97 1.00

1.03 . 98 .94 . 91 .95
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.94 .87 .82 .79 .85

.90 .83 .78 .74 .81

.85 .79 .74 .70 .77

.82 .74 .69 .55 .73

.78 .69 .64 .5L .68

.73 .55 .50 .56 .64

CI'RRENT IES PROCEDI'RES
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BAT,I-,ABS CERTIFIED TEST REPORT NO. : 2058s.0 DATE t2 / 1,3 / 78
PREPARED FOR: H.E. WILLIAMS, INC - CARTHAGE, MO
DESCRfPTION: l- BRIDGELUX VL3 LED 4'IRND RECESSED CAST HOUSING DOWNLfGHT

OPEN SEMI-SPEC SPUN AIJUMINUM REFIJECTOR (WIDE)
ADVAITCE #XrOZsco70V054DSM5 @ 49omA

CATAI,OG NBR: 4DR-TL-L2O / 835-DIM].-UNV_OW (V2B) -OF-CS
IrAMP TYPE : Vl-3 BXRE-35E2000

**********************************************************************

eT,scTnTcAL CHARACTERISTTCS 120. O1V . 1686A 19. 8s20W

LUMINOUS EFFICACY (LUMENS / WAttS) = 101.0

TESTED IN ACCORDANCE WITH CURRENT fES STANDARDS
UTII,IZING ABSOI-,UTE PHOTOMETRY PER I-,M-79-08
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